SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 4 DEC 2019 15:57:33

Spectrum u%;" Spec ué]
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -64.80 dBm -51.80 dB 30.000 MHz 690.000 MHz 100.000 kHz B6EB7.52624 MHz -65.13 dBém -52,13 dB
725,000 MHz 1.000 GHz 100.000 kHz 846.56593 MHz -64,68 dBm -51,68 dB 725,000 MHz 1,000 GHz 100.000 kHz 905.08242 MHz -64.58 dBm -51,538 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.90 dBm -32.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -46.61 dBm -33.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -49.85 dBm -36.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -50.02 dBém -37.02 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79180 GHz -51.97 dBm -38.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.80680 GHz -52.29 dBm -39.29 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

Date: 4. DEC.2019 15:58.27

Spectrum == spec I:Iv?
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -64.77 dBm -51.77 dB 30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -64.75 dBm -51.75 dB
725,000 MHz 1.000 GHz 100.000 kHz 727.60989 MHz -64,55 dBm -51,55 dB 725,000 MHz 1,000 GHz 100.000 kHz 910.02747 MHz -64.70 dBm -51,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -46.56 dBm -33.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -47.17 dBm -34.17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -49,93 dBm -36.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -49,98 dBm -36.98 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.82870 GHz -52.10 dBm -39.10 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.80680 GHz -52.20 dBm -39.20 de&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 4 DEC.2019 16:11:15

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.49 dBm -51.49 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.84558 MHz -64.76 dBm -51.76 dB
725,000 MHz 1.000 GHz 100.000 kHz 729.25824 MHz -64,62 dBm -51,62 dB 725,000 MHz 1,000 GHz 100.000 kHz 884.20330 MHz -64.60 dBm -51,60 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.90 dBm -32.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -47.08 dBm -34.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -50.00 dBm -37.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -50.15 dBm -37.15 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83954 GHz -51.97 dBm -38.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.84804 GHz -52.20 dBm -39.20 de&
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Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.18591 MHz -65.01 dBm -52.01 dB 30.000 MHz 690.000 MHz 100.000 kHz 684.55772 MHz -65,16 dBém -52,16 dB
725,000 MHz 1.000 GHz 100.000 kHz 889.97253 MHz -64,77 dBm -51,77 dB 725,000 MHz 1,000 GHz 100.000 kHz 744.36813 MHz -64.71 dBm -51,71dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -47.85 dBm -34.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -47.35 dBm -34.35dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -50.11 dBm -37.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -50.12 dBm -37.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.77431 GHz -52.12 dBm -39.12 db 7.000 GHz 9,000 GHz 1.000 MHz 7.83054 GHz -52.00 dBm -39.00 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

(Srearm )

Date: 4 DEC 2019 16:14:52

Date: 4 DEC 2019 16:15:46
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -64.89 dBm -51.89 dB 30.000 MHz 690.000 MHz 100.000 kHz B665.75712 MHz -65.07 dém -52.07 d&
725,000 MHz 1.000 GHz 100.000 kHz 924.58791 MHz -64,74 dBm -51,74 dB 725,000 MHz 1,000 GHz 100.000 kHz 987.50000 MHz -64.76 dBm -51,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.52 dBm -32.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.24 dBm -33.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -49.95 dBm -36.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96375 GHz -50.05 dBm -37.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79430 GHz -52.01 dBm -39.01 db 7.000 GHz 9,000 GHz 1.000 MHz 8.80030 GHz -51.38 dBm -38.88 dB
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LTE Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.18591 MHz -64.61 dBm -51.61 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.72 dBm -51.72 dB
725,000 MHz 1.000 GHz 100.000 kHz 915.24725 MHz -64,71 dBm -51,71 dB 725,000 MHz 1,000 GHz 100.000 kHz 738.04945 MHz -64.56 dBm -51,56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.42 dBm -33.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.48 dBm -33.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95826 GHz -50.02 dBm -37.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -50.05 dBém -37.05 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.80630 GHz -52.12 dBm -39.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.79480 GHz -52,22 dBm -39.22 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 4 DEC 2019 16:30:22

Date: 4 DEC 2019 16:29:28

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.16 dBm -51.16 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64,37 dém -51,37 dB
725,000 MHz 1.000 GHz 100.000 kHz 894.64286 MHz -64,60 dBm -51,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 930.63187 MHz -64.63 dBm -51,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -47.24 dBm -34.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -48.31 dBm -35.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -49.97 dBm -36.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -49.91 dBm -36.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.84304 GHz -52.19 dBm -39.19 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.76781 GHz -52.04 dBm -30,04 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

Date: 4. DEC.2019 16:31.16
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Spectrum - Spec I:Iv?
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6E87.85607 MHz -64.96 dBm -51.96 dB 30.000 MHz 690.000 MHz 100.000 kHz 6E87.19640 MHz -65.05 dBém -52.05 dB
725,000 MHz 1.000 GHz 100.000 kHz 921.56593 MHz -64,45 dBm -51,45 dB 725,000 MHz 1,000 GHz 100.000 kHz 983.92857 MHz -64.74 dBm -51,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.44 dBm -32.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -47.01 dBm -34.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -50.07 dBm -37.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -49,88 dBm -36.88 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.84104 GHz -52.18 dBm -39.18 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.84554 GHz -52.03 dém -39.03 d&
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saronas. FCC RF Test Report

Report No. : FG901409B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0034
30 Normal Voltage 0.0070
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0082
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0048
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0027
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON

Page Number

Report Version

1 A179 of A303
Report Issued Date : Mar. 06, 2020
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s=amranas. FCC RF Test Report Report No. : FG901409B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH
Middle CH 3.39 4.49 4.84 5.74 PASS
Highest CH
Sporton International (Kunshan) Inc. Page Number : A180 of A303
TEL : +86-512-57900158 Report Issued Date : Mar. 06, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum
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saronas. FCC RF Test Report

Report No. : FG901409B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 4915 | 4.895
Middle CH 4.875 | 4.875 | 9.85 9.97
Highest CH 4.925 | 4.935

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RF Test Report Report No. : FG901409B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Highest Channel / 5MHz / 16QAM

Spectrum o Spectrum
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
a4 mil1] 14.83 dBm| 204d ! mil1] 1 dBm
78636800 MHZ| 783.49100 MHz
Ay el \ﬂ’.‘.‘[‘m./"nr/’ - 26.00 dB| iAW AT WL P e 26.00 dB
10 dBm: 10 dém: \
] Bw | 4.925000000 MHz Bw | 4.935000000 MHz
od J afa \ 159.7 oda Qe \ 158.8
i L
T T \
-10 df J ! -10 i ‘( X
/ \ / \
g = —] -20 v
P o E P, O AT ST
™ A froran] L A v e
40 db
~40 dBm -40 dém
50 d 50 d
60 d -60 di
70 70
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 786.368 MHz 14.83 dBm ndB down 4.925 MHz ML 763,491 MHz 14.55 dBm ndB down 4,935 MHz
TL 1 782.022 MHz -10.83 dém ndé 26.00 dB TL 1 782.032 MHz -11.35 dém ndé 26.00 d8
T2 1 785.948 MHz -11.44 dBm  factor 159.7 T2 1 766568 MHz -11.24 d@m  factor 158.8
L I ) - L I ) L

Date: 6.DEC.2019 13:58:37

DCate: 6.0EC. 2019 13:56:27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 6 DEC.2018 14:09.24

DCate: 6.0EC. 2018 14:09:14

i trum |
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
200 r‘Y MI[1] 17.60 dBm)| 20 - MI[1] 15.88 dBm
o e 779.6620 MHzZ| L 778.9230 MHz,
- ! A i, A e e e
10 dBar / \ ‘efE \ 26.00 dB 10 dBm: il i) — 26.00 dB
! Bwe L} 0.850000000 MHz| f’ Bwe " 9.970000000 MHZ|
o dm f Q factor \ 79.2 o : Q factor \ 78.1
. 5 ] te
-10 dem f’ C -10 dém + ¥
J \ / \
-20 dém - : - -20 dBm: - =
R VS, Vo N B I
A\ ot =T A Y uihd " e . T N e
-0 deri -30 dem
-40 dBm -40 dem
-50 dBm -50 dam
60 dBm -60 dm
70 dBm -70 dam
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 779.662 MHz 17.60 dam nd8 down 9.85 MHz ML 77E.923 MHz 15.88 dam nd8 down 9.97 WHz
T1 1 777.145 MHz -8.77 dBm nd8 26.00 dB T1 L 777.065 MHz -9.79 dBm nd8 26,00 d8
T2 1 786.995 MHz -8.21 dBm Q factor 79.2 T2 1 7B7.035 MHz -10.61 d8m Q factor 78.1
Ao ] L]

Sporton International (Kunshan) Inc.
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s=amranas. FCC RF Test Report Report No. : FG901409B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 4.496 | 4.486
Middle CH 4476 | 4496 | 9.011 | 9.011
Highest CH 4.496 | 4.496
Sporton International (Kunshan) Inc. Page Number 1 A185 of A303
TEL : +86-512-57900158 Report Issued Date : Mar. 06, 2020
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 6 DEC.2018 13.47.30

pectrum s um %
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M1[1] 15.79 dBm) 204 . M1[1] 14.00 dBm)
T NI e 780.22900 MHz Y 778.07100 MHZ]
PR LM PO s . A A e 55 6
10 dBm \ el Wi T ¥ 4.495504496 MHz 10 dem I ¥ BTNy B w‘i 4.485514486 MHZ
od 7 L. 0 da -
/ \ [ 4
10 df + -10 df T
! \ \
20 7 + -20 B 5
P e P, el N
P NS S e P
=3 o . N >
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.228 MHz 15.79 dam ML F7E.071 WAz 14,80 dam
T1 1 777.25225 MHz 10.71 cBm Oce Bw 4,495504496 MHz T1 L 777.25225 MHz 9.53 dBm Oce Bw 4.485514486 MHz
T2 1 781.74775 MHz 11.53 dam T2 1 78173776 MHZ 10.02 dam
L I 4 - [S JL 4

Cate: 60EC.2018 13:47:20

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 6 DEC.2018 13.56.18

Spectrum s pectrum %
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
200 . MI[1] 1551 dBm)| 20 1444 dBm
N N ,}'— . 780.74100 MHZ| 782.47000 MHz
10 dear It s Bl i) Sl 4.475524476 MHz 10 dBm Ay 4.405504496 MHZ
od - 0da
|
10 df [ 10 di f
/ / \
-20 T -20 L
- ]~ S e, AT -
T A ! L N M A
40 dam o L A
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 780.741 MHz 15.51 dam ML 7BZ.47 MHz 14,44 dBm
T1 1 779.75225 MHz 9.68 dBm Oce Bw 4,475524476 MHz T1 L 779.75225 MHz 9.75 dBm Oce Bw 4,495504496 MHz
T2 1 784.22777 NHz 8.94 dam T2 1 78424775 MHZ 9.74 dbm
L )i J ) - L JU J ) -

Cate: 60EC.2018 13:56:26

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum

=

pectrum

=

e AL

Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att a0de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
a0 CHEY 15.50 dbm 0 CHEY 514 don
L i 78483000 MHZ i 782,85200 MHz
ELY, S SN P TN PP o= o . n - . . .
10 cBan } v \ Vsl el Ry 4.495504496 MHz 10 B \oirm, (OE g, 4.495504496 MHZ]
i
0 de
T ] v
\ 4
v -10d f -
\ / \
20

“30 di

A fir e A

Date: 6.0EC.2019 13:58.47

~40 dBm -40 dém
50 d -50 d
60 d -60 di
70 70
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 784.83 MHz 15.30 dBm ML 762,852 MHz 15.14 dBm
T1 1 782.25225 MHz 10.57 dém Oce Bw 4.495504496 MH2 T1 1 782.25225 MHz 9.85 dém oce Bw 4. 495504496 MHZ
T2 1 785.74775 MHz 9.38 dbm T2 1 785.74775 MHZ 9.42 dbm
L ] J ) - L JU ) ) e

DCate: 6.0EC.2019 13:56:58
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

Spectrum i Spectrum |

Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz

o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT

SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
o d M1 M1l 17.27 abm - i1 M1l 17.05 aBm

> PR 779.5420 MHz N PP - 779.5020 MHz,
10 dBer ] il OEe B "y 9.010989011 MHz, 10 dBrm s - MR Wieralar - =2 A gy ‘ 9.010989011 MHz]
\ i i
0ds ¢ - 0da 1 T
/ \ / \
10 dam F ; -10 dam 1
/ \ {
/ /
20 dBm — — -20 dBm — \‘ _

NP S ol I Ve PSR P el iy AP VR VN
30 dBm — <30 dBm A
40 dBm -40 dem
50 dBm -50 dam
60 dBm -60 dm
70 dBm -70 dam
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 779.542 MHz 17.27 dam ML 779.502 WAz 17.05 dam
T1 1 777.4445 MHz 12.60 dBm Oce Bw 9.010985011 MHz T1 L 777.4845 MHz 10.18 dBm Oce Bw 9.010969011 MHz
T2 1 786.4558 MHz 10.11 dam T2 1 786.4955 MHz 10.14 dBm
! J JU J ) v
Date: 6 DEC. 2019 14:09.34 Date: 6 0EC 2019 14:09.45
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SPORTON LAB.
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 24,50 dBm
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

Date: 8.DEC.2019 13:50:45

@1 AvgPwr (@1 AvgPwr
20 dhHuiL Gheck BARS 20 dblait dheck PARS
Line _$PURIOUS_| INE_ABS H PASS Line _$PURIOUS_LINE_ABS PASS n
10 dBm 10 dBm H
od H 0.dem H
-10 d8m - I -10 dem — Jl l
-20 dBm: J’ ‘ -20 dem } \
SPURIOUS_LINE ABS._ }J \ ” | SPURTOUS LINE aBS_ } 1 ]‘
-40 dem 40 dem it
[ERNITA AL
-50 dBm 4 -50 dem
T 7
W N [~ WA
-60 dem fL [ AN -60 dBm - f =
-70 dBm f twy -70 dBm I T
a e i
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772,03996 MHz -61.09 dBém -26.09 de 763.000 MHz 775.000 MHz 6.250 kHz 77363936 MHz -72.83 dBm -37.83 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.19466 MHz -47.50 dém -34.50 dB 75.000 MHz 775.900 MHz 100.000 kHz 775.81234 WHz ~60.50 dBm ~47.60 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98327 MHz -59.34 dBm -46.34 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.92383 MHz -66.14 dBm -53.14 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 20,97 dém -9.03 d& 776.000 MHz 788.000 MHz 100.000 kHz 78668731 MHz 20.70 dBém -9.30 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.09565 MHz -66.86 d&m -53.86 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.01074 MHz -59.45 dBm -46.45 dB
788.100 MHz 793.000 MHz 100.000 kHz 790,23182 MHz -61.38 dBm -48.38 dB 788,100 MHz 793,000 MHz 100,000 kHz 788,80734 MHz -49.88 dBm -36.88 dB
793.000 MHz 506,000 MHz 6.250 kHz 796.38312 MHz -74.23 dém -39.23 dB 293.000 MHz 806.000 MHz 6.250 kHz 705.35714 MHz -70.70 dBm 3570 dB
—
T
)i i (| )
Date: 6.DEC.2019 13:5223 Date: 6 DEC 2019 14:03:51
m
Spectrum @ | spectrum A
Ref Level 24.50 dBm  Offset .50 dB Mode Auto Sweep Ref Level 24.50 dém  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
20 dhHuiL Gheck BARS 20 dbiit heclk YT
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
od | ‘ 0 dem ‘
-10 dBm 1 l -10 dBm — I l
-20 d8m f‘ -20 dem f
. ] W o / \
SPURIOUS_LINE_ABS_ = o SPURIOUS_LINE_ABS_ \l_
-40 dem jf \\"’1“ ~40 dBm
-50 dBm r + -50 dBm “_,Jr.
-60 dem 7 d -60 dBm / e
70 dem A s, 70 dBm =
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,86214 MHz -45.41 dem ~10.41 dB 762,000 MHz 775.000 MAz 5.250 kHz 774.81419 MHZ -55.60 dbm -20.69 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.75120 MHz -33.14 dém -20.14 d& 775.000 MHz 775.900 MHz 100,000 kHz 77548866 MHz -43.75 dbm -30.75 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.95999 MHz -37.77 dém -24.77 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.90804 MHz -49.60 dBm -36.60 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.74625 MHz 6.38 dém -23.62 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,40759 MHz 6.40 dBm -23.60 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.04431 MHz -48.38 dém -35.38 di 786.000 MHz 788.100 MHz 30.000 kHz 788.02173 MHz -36.72 dBm -23.72 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.50574 MHz -43.74 dBm -30.74 d& 788,100 MHz 793,000 MHz 100,000 kHz 768,14650 MHz -33.25 dBm -20.25 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.18831 MHz -64.99 dém =29.99 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -56.64 dbm -21.64 dBb
—
T
i i (| )

Date: 6.DEC.2019 14.02:13
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 24,50 dBm
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

Date: 8.DEC.2019 13:49.08

Date: 6.DEC.2019 14:00:36

@1 AvgPwr (@1 AvgPwr
20 dhHuiL Gheck BARS 20 dblait dheck PARS
Line _§PURIOUS_| INE_ABS ” PASS Line _$PURIOUS_LINE_ABS PASS n
10 dBm 10 dBm H
o d |L 0 dBm “
-10 dBm i[ - -10 dBém —1 J l
-20 dBm J !l -20 dBm T
[ A S | \ \
SPURIOUS_LINE ABS_ f il ” | SPURIDUS LINE aBS_ } T \
-40 dem ), \ ,Jl 40 dem L‘ /.’ \
-50 dBm A -50 dem ;
M LN AN AR Wi
60 dBm ﬂu [ A~ 60 dem [ L — i L
-70 dBm o] -70 dem: r =
- .
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[Start 763.0 MHz 7007 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77302797 MHz -60.30 dBm -25.30 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.77123 MHz -73.79 dbm -38.70 db
775.000 MHz 775.900 MHz 100.000 kHz 775.19825 MHz -48.36 dBm -35.36 d& 775.000 MHz 775.900 MHz 100.000 kHz 77580245 MHz -61.52 dBm -43.52 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95769 MHz -57.97 dBm ~44.97 di 775.500 MHz 776.000 MHz 30.000 kHz 775.95120 MHz -66.68 dBm -53.68 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 20.12 dém -9.88 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,62737 MHz 19.84 dBm -10.16 dB
788.000 MHz 788.100 MHz 30,000 kHz 788.07817 MHz -67.30 dBm -54.30 d& 788.000 MHz 789.100 MHz 30.000 kHz 788.00574 MHz ~57.82 dbm ~44.92 db
788.100 MHz 793.000 MHz 100.000 kHz 790.25140 MHz -62.17 dém -49.17 dB 788.100 MHz 793,000 MHz 100.000 kHz 791.00524 MHz -49.90 dBm -36.90 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.40909 MHz ~74.77 dém =39.77 d8 793.000 MHz 806.000 MHz 6.250 kHz 795.25221 MHz -71.89 dbm -36.89 dB
—
\
)i i (| )
Date: 6.DEC.2019 13:54:00 Date: 6 DEC 2019 14:05:28
oo
Spectrum @ | spectrum A
Ref Level 24.50 dBm  Offset .50 dB Mode Auto Sweep Ref Level 24.50 dém  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
20 dhHuiL Gheck BARS 20 dbiit heclk YT
Line GPURIOUS LINE ABS PAES Line _$PURIOUS_LINE_ABS, PASS
10 dBm 10 dBm
od 0 dBm ‘
-10 dBm } ‘i -10 dBm — \
-20 dBm ﬂ \ -20 dBm }‘ \
SPURIDUS_LINE_ABS_ =) p—— SPURIBUS_LINE 58S i
-40 dBm J \u\r‘ ~40 dBm
-50 dBm e | 50 dém JJF‘
-60 dBm jf -60 dBm M- M‘\N
70 dem 70 dem = e
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -45.56 dém -10.56 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 774.91009 MHz -57.77 dBm -22.77 db
775.000 MHz 775.900 MHz 100,000 kHz 775.69006 MHz -32.89 dBm -19.8¢ de 775.000 MHz 775.900 MHz 100,000 kHz 775,88606 MHz -44.29 dbm -31.29 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.92852 MHz -37.42 dBm -24.42 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.97438 MHz -48.59 dBm -35.59 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.92408 MHz 5.40 dém -24.60 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,33566 MHz 5.63 dBm -24.37 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.07408 MHz -48.54 dBm -35.54 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.02063 MHz -37.16 dBm -24.16 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -44.53 dém -31.53 d8 788.100 MHz 793,000 MHz 100.000 kHz 788.11713 MHz -33.18 dBm -20.18 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -67.02 dém -32.02 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -56.76 dbm -21.76 dB
—
\
i i (| )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] oo
spectrum | spectrum A
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Line INE_ABS ” PABS Line SPURIOUS, INE_ABS PASS ﬂ
10 dBm JI 10 dém ‘l
0 dém | 0 dBm H
-10 dBm —] M -10 dBm — (1
|
-20 dam ‘ -20 dem I
HHHHHH [ ! . A [
SPURIOUS_LINE_ABS_ J \ I\ | SPURIOUS_LINE_ABS ” ‘) ]|
-40 dBm ] A P Jl -40 dBm vi
50 dem / \ il 1 \ 50 dBm {1 J f \\
Py NYAVA ) RN
-60 d8m J -60 dem T
70 dem i 70 dem . h
AT W . ) LW
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77219580 MHz -59.99 dém -24.99 de 763.000 MHz 775.000 MHz 6.250 kHz 773.15984 MHz -66.21 dBm -31.21 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.85909 MHz -56.73 dém -43.73 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.01034 MHz -62.90 dBm -49.90 dB
775.900 MHz 776.000 MHz 30,000 kHz 77598586 MHz -60.55 dBm -47.55 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90894 MHz -67.89 dBm -54.89 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.62438 MHz 20.89 dBm -9.01d8 776.000 MHz 788.000 MHz 100.000 kHz 786,39960 MHz 19.97 dBm -10.03 dB
786.000 MHz 788,100 MHz 30,000 kHz 78806369 MHz -67.88 dBm -54.88 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01503 MHz -50.74 dBm -46.74 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.79965 MHz -56.96 dBm -43.96 dB 788,100 MHz 793.000 MHz 100.000 kHz 790.84371 MHz 50,54 dBm ~37.54 dB
793.000 MHz 806.000 MHz 6.250 kHz 79529221 MHz -63.77 dém -28.77 d8 793.000 MHz B06.000 MHz 6.250 kHz 795.16234 MHz -64.93 dBm -29.93 dB
i ] L il ]
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Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.62238 MHz -47.40 dBm -12.40 de
775.000 MHz 775.900 MHz 100.000 kHz 775.77997 MHz -34.08 dBm -21.08 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.,93581 MHz -38.65 dBm -25.65 dB
776.000 MHz 782.000 MHz 100,000 kHz 779.45854 MHz 3.51 dém -26.49 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.05789 MHz -38.12 dBm -25.19 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.23951 MHz -34.20 dBm -21.20 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -53.14 dBm -18.14 dpB
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LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

T Spectrum A
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Rangelow | Range Up RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
7632.000 MHz 775,000 MHz 6,250 kHz 772,18382 MHz -62,17 dBém -27.17 de 7632.000 MHz 775.000 MHz 6.250 kHz 77317183 MHz -67.13 dBm -32.13 dé
775.000 MHz 775.900 MHz 100.000 kHz 77543472 MHz -54.43 dBm -41.43 dB 775.000 MHz 775.900 MHz 100.000 kHz 77500315 MHz -62.681 dBm -49.81 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.90664 MHz -60.06 dBm -47.06 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96249 MHz -68.03 dBm -55.03 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.55245 MHz 20.07 dBm -9.93 d8 776.000 MHz 788.000 MHz 100.000 kHz 786,37562 MHz 19.38 dBm -10.62 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00475 MHz -67.99 d&m -54.99 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.03152 MHz -60.34 dBm -47.34 dB
788.100 MHz 793,000 MHz 100.000 kHz 790.81623 MHz -57.09 dém -44.09 dB 788.100 MHz 793,000 MHz 100.000 kHz 79031434 MHz -51.25 dBm -38.25 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.,22727 MHz -64.70 dBm -29.70 dB 703.000 MHz 805,000 MHz 5.250 kHz 795.22727 MHz 63.60 dbm 26.60 db
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Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.93407 MHz -46.94 dBm -11.94 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88696 MHz -34.51 dBm -21.51 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98526 MHz -39.05 dBm -26.05 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.29770 MHz 2.81 dBm -27.19 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00814 MHz -39.12 dBm -26.12 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.27378 MHz -35.04 dBm -22.04 dB
793.000 MHz B806.000 MHz 6.250 kHz 793.00649 MHz -53.75 dBm -18.75 dB
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Conducted Spurious Emission

LTE Band 13 / 5SMHz

Spectrum u/:;.( i u,:\]
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30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz ~63.85 dbm ~50.85 dB 30,000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz ~64.11 dBm -51.11d8
806.000 MHz 1.000 GHz 100.000 kHz 914.34333 MHz -63.24 dBm -50.24 dB 806.000 MHz 1,000 GHz 100.000 kHz 912.88906 MHz -63.10 dBm -50.10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -42.77 dBm -29.77 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -44.,56 dBm -31.56 dB
3.000 GHz 8,000 GHz 1.000 MHz 3.10974 GHz -43,92 dBm -30.92 dB 3.000 GHz 8,000 GHz 1.000 MHz 3.10974 GHz -44,16 dBm -31.16 d&
{ 1 J L] ( )| J L]
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz ~64.10 dBm ~51.10 dB 30,000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz ~64.07 dBm -51.07 dB
806.000 MHz 1.000 GHz 100.000 kHz 932.37631 MHz -63.21 dbm -50.21 dB 806.000 MHz 1,000 GHz 100.000 kHz 954.57821 MHz -63.01 dBm -50.01 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -42.81 dBm -29.81 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -44,03 dBm -31.03 d&
3.000 GHz 8,000 GHz 1.000 MHz 3.11974 GHz -44.84 dBm -31.84 dB 3.000 GHz 8,000 GHz 1.000 MHz 3.11974 GHz -45,33 dBém -32.33 de
—_— —
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LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

(Srearm )

Ref Level 0.00 dBm  Offset 4.50 dg Mode Auto Sweep Ref Level 0.00 dem Offset 4.50 d& Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 737.54098 MHz 63,70 dBm ~50.70 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E6.22314 MHz ~64.32 dBm -51.32 dB
806.000 MHz 1.000 GHz 100.000 kHz 8B80.11944 MHz -63.28 dbm -50.28 dB 806.000 MHz 1,000 GHz 100.000 kHz 8B60.89505 MHz -63.17 dBm -50.17 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -43.59 dBm -30.59 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -44,97 dBm -31.87 d8
3.000 GHz 8,000 GHz 1.000 MHz 3.12974 GHz -44.77 dBm -31.77 dB 3.000 GHz 8,000 GHz 1.000 MHz 3.12974 GHz -44,97 dBm -31.97 d&
—_— —_—
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum = s ry
Ref Level 0.00 dem  Offset 4.50 dg Mode Auto Sweep Ref Level 0.00 dém Offset 4.50 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz 64,20 dBm -51.20 dB 30,000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz ~64.02 dBm -51.02 d
806.000 MHz 1.000 GHz 100.000 kHz 888.45727 MHz -63.15 dbm -50.15 dB 806.000 MHz 1,000 GHz 100.000 kHz 913.37381 MHz -63.23 dBm -50.23 db
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -43.46 dBm -30.46 dB 1,000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -45,00 dBm -32.09 d8&
3.000 GHz 8,000 GHz 1.000 MHz 3.11074 GHz -44.,46 dBm -31.46 dB 3.000 GHz 8,000 GHz 1.000 MHz 3.11074 GHz -43.70 dBm -30.70 dB
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0014
30 Normal Voltage 0.0040
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0032

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0006
20 Battery End Point 0.0020

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 4.64 5.07 591
Middle CH 3.68 4.72 5.39 5.97 PASS
Highest CH 3.59 4.87 5.25 6.00
Sporton International (Kunshan) Inc. Page Number : A195 of A303
TEL : +86-512-57900158 Report Issued Date : Mar. 06, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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LTE Band 26 / 15MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB
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Middle Channel / 1RB

Middle Channel / Full RB
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Highest Channel / 1RB

Highest Channel / Full RB
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Spectrum Spectrum
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LTE Band 26 / 15MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum , ,
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz CH26765

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.239 | 1.220 | 3.051 | 2.973 | 4.905 | 4.845 | 9.91 | 9.69 | 14.326 | 14.236 | 14.206 | 14.236
Middle CH | 1.200 | 1.228 | 3.009 | 3.045 | 4.945 | 4915 | 9.79 | 9.77 | 14.356 14.386 - -
Highest CH | 1.231 | 1.220 | 3.045 | 3.045  4.895 | 4915 | 9.81 | 9.81 |14.236 | 14.505 | - -
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LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 24.70 cbm  Offset 470 b = RBW 30 khz Reflavel 24.70 dbm  OFfset 4.70 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.4091 MHz 14,94 dBm nd8 down 1.2302 MHz ML 524.3615 MHz 14.88 dBm ndB_down 1.2196 MHz
TL 1 824.0816 MHz -11.48 dbm nd8 26.00 dB TL L £24.093 MHz -11.21 dm n 26.00 dB
T2 1 825.321 MHz -11.38 dém Q factor 665.3 T2 1 B825.3126 MHz -10.72 dBm Q factor 675.9

L I ]

Date: 5 DEC.2018 18.0212

L U ]

DCate: $DEC2016 19.02.42

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum &3
Ref Level 24.70 cbm  Offset 470 b = RBW 30 khz Reflavel 24.70 dbm  OFfset 4.70 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 OTFTEN] 5.00 dBm)| 204 M1[1]
X 836.79370 MHz :
T R R SN e ; . - .
10 dBar - . v BB 26.00 dB 10 dBm s B N, 26.00 dB
Buw Y 1.200000000 MHz By \ 1.228000000 MHz
ad qfactor | 697.3) o Qfactor | 681.1
/ I 7
|
y
10d i} 10 di ‘\1’
/ /
o0 20 .
o J
o A L . ~ D
30 gagreetr 7o - < - P
Paad w A,
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.7937 MHz 15.09 dBm nd@ down 1.2 MH2 M1 1 836.3154 MHz 13.58 dBm nd@ down 1,228 MHZ
T 1 935.9042 MHz -11.21 dam nd8 26.00 dB TL L £35.8845 MHz -12.28 dm nd8 26,00 d8
T2 1 837.1042 MHz -10.66 dBm Q factor 697.3 T2 1 837.1126 MHz -12.43 dém Q factor 681.1

L I ]

Date: 5 DEC.2018 19.04.45

L U ]

Cate: $DEC 2016 19.04:21

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 24.70 dém  Offset 470 db & RBW 30 kHz Ref Level 24.70 dém  Offset 4.70 dB & RBW 30 kHz
o Att 30de SWT 63.2us @ VBW 100kHz Mode Auto FFT I Att 30de SWT 632 ps @ YBW 100 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d M 5.18 dBm 204d - mil1] 14.20 dBm|
R X 848.59370 MHz ik 848.06780 MHz
~ Akl e g " \ P N ~ ]
10 dBm. W VA0 Taleg W Vg Ry 26.00 dB| 10 dem. B A A AR 26.00 dB|
Bw 3 1230800000 MHz I Bui \ 1.219600000 MHZ
od afa 689.5 oda Qe \ 695.4
£ a i kel
-10d -10 ¥
i /
-20 -20 \
S ol [P
N e n, i e
e - ! o .
2,98 —~ [rar )
~40 dBm -40 dém
50 d 50 d
60 d -60 di
70 70
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 848.5937 MHz 15.18 dBm ndB down 1.2308 MHz ML B845.0676 MHz 14.20 dBm ndB down L2196 MHz
TL 1 847.6846 MHz -10.72 dém ndé 26.00 dB TL 1 B47.693 MHz -12.05 dém ndé 26.00 d8
T2 1 848.9154 MHz -10.99 dém  factor 669.5 T2 1 B45.9126 MHz -11.95 dém  factor 535.4

L 1 ) ]

Date: 5.0EC.2019 19.05.07

L I J -

DCate: 9DEC.2019 19.05:26

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON

Page Number : A199 of A303
Report Issued Date : Mar. 06, 2020
Report Version Rev. 01




saronas. FCC RF Test Report

Report No. : FG901409B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

s pectrum &
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M1[1] 15.82 dBm) 204 M1[1] 14.90 dBm)
825.02970 MHz 625.20420 MHZ,
T B 5 L S A, 5
10 dear T, ~\ 26.00 dB 10 dBm N e N NPy _ 26.00d8
Bwe 3.050900000 MHZ| { Bwe '\ 2.973000000 MHZ|
ad J Q factor 270.7] 0 da ':‘ Q factor \ 277.6
T T ¥
10 d j‘; X -10 o i \I
\
L A / \
e [ e P, PN N PN
~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 825.8297 MHz 15.82 dam nd8 down 2.0509 MHZ ML 825.7842 MHz 14,90 dBm nd8 down 2,973 WHz
T1 1 823.9835 MHz -10.41 dBm nd8 26.00 dB T1 L £24.0195 MHz -10.87 dbm nd8 26.00 dB
T2 1 827.0345 MHz -10.25 dém Q factor 270.7 T2 1 826.9925 MHz -11.06 d8m Q factor 277.6
L I 4 - [S JL 4

Date: 5 DEC.2018 18.47.18

Cate: $DEC.2018 19.47:3%

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

ectrum s pectrum &
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 16.22 dBm) 204 T M1[1] 14.06 dBm)
835.96050 MHz 835.89460 Mz
bt 26.00 dB| Y Wl 11 [: ENV AN 26.00 dB|
10 dim Bwe 3.009000000 MHZ| 20 dom .‘f/ Bwe ‘\ 3.045000000 MHZ|
sctor 2 { actor \ 274.1
od Q fact 277.9) odn Q fact . 274.5
/ \
10 df 10 di el Y
/ \
20 -20 = -
B e e i P Yo o
6 dam ane =30 df -
40 dom ~40 dem
-50 df -50 de
60 d -60 d
70 -70
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.9505 MHz 16.22 dBm ndB_down 3.009 MHz ML L 535 8946 MHz 14.86 dBm ndB_down 3,045 MRz
TL 1 835.0015 MHz -9.93 dBm nd8 26.00 dB T1 L £34.9775 MHz -11.17 dam nd8 26.00 dB
T2 1 838.0105 MHz -9.82 dBm Q factor 277.8 T2 1 B83B.0225 MHz -11.09 d8m Q factor 274.5
L JL J L JL J

Date: 5 DEC.2018 19.49.36

Date: $DEC. 2018 194757

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

Spectrum s Spectrum &
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
200 . MI[1] 5.88 dbm)| 20 [ITEVIN 15.16 dBm
N 846.55290 MHz - 848.54900 MHZ,
10 dear R T 26.00 dB 10 dBm T ¥ el 26.00 dB
Bwe 3.045000000 MHz| Bwe 3.045000000 MHZ|
ad Q factor 278.0) o Q factor 278.7
/
-
10 df =10 di ’,
/
-20 2
R ST 7 S
A e - e
-an d -
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 846.5529 MHz 15.88 dBm nd@ down 3.045 MHz M1 1 B4B.540 MHz 15.16 dBm nd@ down 2,045 MHZ
T1 1 845.9715 MHz -10.08 dBm nd8 26.00 dB T1 L B45,9835 MHz -10.85 dBm nd8 26,00 d8
T2 1 949.0165 MHz -10.03 d8m Q factor 278.0 T2 1 B849.02B5 MHz -10.58 dém Q factor 278.7
- - —
L I 4 - [S JL 4

Date: 5 DEC.2018 18.49.10

Cate: $DEC2019 19.48:36
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TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 5 DEC.2018 201220

J

pectrum 3 um 2
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob e RBW 100 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
204 M1l1] 14.43 dBm) 204 M1[1] 19 dBm)
B 827.57900 MHz 624.85200 MHZ,
NP Qe B 26.00 by WSOV PENS Y R 26.00 dB
10 dim Bwe 4.905000000 MHz| 20 dom j"" 'lB’i:’ - 4.845000000 MHZ|
ad Q factor 168.7 o Q factor | 170.2
{ !
10 df 10 + ¥
J 4
20 20 ; - L.
- [N D | - S \ M
N YW, s A A S PLNR N
e ol AL P Y, AP
5 v oy e Al W ~
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 827.579 MHz 14.43 dBm nd@ down 4.905 MHz M1 B24.B52 MHz 13.49 dBm nd@ down 4,845 MHZ
T 1 824.042 MHz -11.45 dbm nd8 26.00 dB TL L £24.002 MHz -12.56 dm nd8 26,00 d8
T2 1 828.948 MHz -11.78 d8m Q factor 168.7 T2 1 B2B.938 MHz -12.58 dém Q factor 170.2
o [ )il ] (]

Date: $DEC.2016 20:12:42

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Date: 5 DEC.2018 20.14.08

J

Spectrum &2 pectrum o
Ref Level 24.70 dBm  Offset 4.70 OB @ RBW 100 kHZ Ref Level 24.70 cbm _ Offset 4.70 db @ RBW 100 kHz
o Att 30de SWT 37.9ps @ VBW 300 kHz  Moede Auto FFT o Att 30 dE SWT  37.9us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
o Q] 13.62 dbm| o a _ Q] 13.20 dbm
836.68000 MHzZ !: 836.11000 MHz]
b, A ndR™ 26.00 dB| , e a s P - 26.00 dB)
A | AR I SN .2 PR T
10 dom I Bu 3 4.945000000 MHz 10 dam A Bu T 4.915000000 MHZ]
/ § \ 9.2 §
04 f Q factor | 160.2 . Q factor \ 170.1
\ ]
o L 4 12
104 104 =+ -
20 Jj \ 20 / )
) "/ \ i ] C
e e [ ) Aphinn] R B PR
-40) dBm -40 dbm
50 d 50 di
£0d -50d
70 70
GF 8365 MHz 1001 pts Span 10.0 MHz GF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.58 MHz 13.62 dem nd8 down 4.545 Mz ML B36.11 WHz 13.20 dBm nd8 down 4,915 WHz
T 1 834.022 MHz -12.59 dBm ndd 26.00 dB TL L £34.042 MHz -12.57 dBm ndd 26,00 d&
T2 1 838.968 MHz -12.05 dBm Q factor 169.2 T2 1 838.958 MHz -13.15 dBm Q factor 170.1
i

L U ]

Cate: $DEC.2018 20:13:02

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum b pectrum o
Ref Level 24.70 dém  Offset 470 db & RBW 100 kHz Ref Level 24.70 dém  Offset 4.70 dé & RBW 100 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mifi 13.72 dBm| 204d mil1] 13.65 dBm|
Y 84785900 MHz 845.08100 MHz
A SANGE_n, 26.00 dB fa 1, 26.00 dB
10 dBm DM Vi Ay 10 dem e o 2B, e
f’u Bw | 4.895000000 MHz B \ 4.915000000 MHz
od | Q factor 173.2 oda J Q factor 171.9
H /
-10d + -10di ¢
/ [
20 Y, 20 f
Y v A N .
g gV O ety i
3’ T vl T
~40 dBm -40 dém
Sod 50 d
60 d -60 di
70 70
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 847.858 MHz 13.72 dBm ndB down 4.655 MHz ML B45.0BL MHz 13.65 dBm ndB down 4,915 MHz
T1 1 844.052 MHz -12.54 dam nds 26.00 d8 T1 1 B44.042 MHZ -12.56 dam nds 26.00 da
T2 1 846.948 MHz -12.54 dam  factor 173.2 T2 1 B4B.956 MHZ -12.47 dém  factor 1713
L I ) ) o L I ) -

Date: 5. DEC.2018 2013.41

DCate: $DEC.2019 20:13:23

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum 3 pectrum 2
Ref Level 24.70 cbm  Offset 4,70 b = RBW 300 kHz RefLavel 24.70 dbm  OFfset .70 ob w RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 15.75 dBm) 204 M1[1] 14.00 dBm)
829.8990 MHz 8924970 MHz
NN s . P R S s P [ S, ]
10 dBm: e 26.00 dBj 10 dam: A e WAl . 26.00 dB|
9.910000000 MHZ 7 By \ .690000000 MHZ]
od Q factor \ 83.7 odn / Q factor \ 85.9
\§ T Tz
10 d i - 10 d 7 t’
/ \ f \
20 -20 2
VSN N = Py P Y 7
N S P R e J ™ 7 AT o
-a0d -30 o
40 dom ~40 dem
-50 df -50 de
60 d -60 d
70 -70
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 829,899 MHz 15.75 dam nd8 down 9.91 MHz ML 32,407 MHz 14.80 dam nd8 down 9.60 WHZ
TL 1 824.085 MHz -10.70 dBm nd8 26.00 dB TL L £24.145 MHz -11.48 dbm nd8 26.00 dB
T2 1 833.975 MHz -10.11 d8m Q factor B83.7 T2 1 B33.B35 MHz -10.52 dém Q factor 85.9

L I ]

Date: 5 DEC.2018 20.30.46

L U ]

Cate: $DEC.2018 20:31:05

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum pectrum o
Ref Level 24.70 cbm  Offset 4,70 b = RBW 300 kHz RefLavel 24.70 dbm  OFfset .70 ob w RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
204 M1[1] 15.70 dBm) 204 N M1[1] 15.75 dBm)
A 834.0420 MHz il 832.8240 MHz
| e et ! SV NP : i N T e - 5
10 dear A ST 26.00 dB 10 dBm L o o SRR e e 26.00 dB
{ Bwe \ 0.790000000 MHz| f Bwe l\ 9.770000000 MHZ|
ad ! Q factor \ 85.2 0 da Q factor R 85.2
it ¥ T}
10 d 3 ks 104 j ¥
/ 1 \
/ \ \
-20 f T 20 1 r
T S Admnd o |
P P PSS SN, N Tt WAV TN
=3 = a0
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.042 MHz 15.70 dam nd8 down 9.79 MHz ML £32.324 MHz 15.75 dam nd8 down 9.77 Wz
T 1 831.685 MHz -9.56 dBm nd8 26.00 dB TL L £31.545 MHz -9.54 dBm nd8 26,00 d8
T2 1 841.475 MHz -10.27 d8m Q factor BS5.2 T2 1 B41.315 MHz -9.73 dBm Q factor 85.2

L I ]

Date: 8 DEC.2018 20:32.04

L U ]

Cate: $DEC.2016 20:31:36

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 24.70 dém  Offset 470 db & RBW 300 kHz Ref Level 24.70 dém  Offset 4.70 dé & RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 16.9pu: @ YBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d M1, 16.14 dBm| 204d . mil1] 14.94 dBm|
- * B46.8170 MHz 8432610 MHz
vt el a1 - O N 26.00 dB| T ] 'V‘/!L-- - W R, 26.00 dB
10 dBm: r 10 dém: + ~al ~< v Y
i Bw ©.810000000 MHz I Bw Y ©.810000000 MHz
od ‘ Q factor IL 86.9 o dB: Q factor 4 B86.0
{ v { b
10 df 3t 1 -10 df 7 4
! \
20 1\.. 0 / 1\
PP T Al Pt N Pt i
PRSI PV Yoy AV \ \-
T a6 ~ .
L .
~40 dBm > -40 dém S
. -
50 d 50 d
60 d -60 di
70 70
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.817 MHz 16.14 dBm ndB down 9.61 MHz ML 543,261 MHz 14.94 dBm ndB down 9,51 MHz
TL 1 839.125 MHz -10.22 dém ndé 26.00 dB TL 1 839.125 MHz -11.25 dém ndé 26.00 d8
T2 1 846.935 MHz -9.95 dBm  factor 66.3 T2 1 B45.535 MHz -10.96 dém  factor 86.0

L ) ]

Date: 5.0EC.2019 20.32.23

L I ]

DCate: 9DEC.2019 20:32:42

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Date: 5 DEC.2018 20.40.03

pectrum 3 pectrum 2
Ref Level 24.70 cbm  Offset 4,70 b = RBW 300 kHz RefLavel 24.70 dbm  OFfset 4.70 ob = RBW 300 kHz
o Att 30de SWT 25.3ps @ VBW  1MHz  Mode Auto FFT o Att 30dE SWT 253 s @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 1.56 dBm)| 204 M1[1] 14.26 dBm)
832.9090 MHz 832.9990 MHz
o AW AP 26.00 dB A roal e ngh, 26.00 dB
- PN - S V-V Y A= Pt
10 dim { e \ 14.326000000 MHz| 20 dom /j e e Bwe o \ 14.236000000 MHz
ad | Q factor \ 58.1 o Q factor \ 58.5
b + !
v -10 di - -
1 / ‘
- -20 1
b I U | el
~40 dem
-50 df 50 de
60 df -0 d
70 -70
CF B31.5 MHz 1001 pts Span 40,0 MHz CF 831.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 832,908 MHz 1456 dam nd8 down 14.326 MHz ML £32.309 MHz 14,26 dBm nd8 down 14,236 MHz
T 1 824.247 MHz -11.10 dam nd8 26,00 dB TL L 24,337 MHz -11.47 dbm nd8 26.00 dB
T2 1 838.573 MHz -11.33 dém Q factor 58.1 T2 1 B3B.573 MHz -12.21 dém Q factor 58.5
L U J L JU L]

Date: $DEC. 2019 20:39:44

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 5 DEC.2018 20.40.30

pectrum pectrum o
Ref Level 24.70 cbm  Offset 4,70 b = RBW 300 kHz RefLavel 24.70 dbm  OFfset 4.70 ob = RBW 300 kHz
o Att 30de SWT 25.3ps @ VBW  1MHz  Mode Auto FFT o Att 30dE SWT 253 s @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 - M1[1] 04 dBm)| 204 MIL1] 12.97 dBm)
Y a: 0 MHZ] . 899.5670 MHz
s M L B e P\ 26.00 dB PPN N Y - NN, 26.00 dB
10 dem 'f Bu 1 14356000000 MHz| 10 dam J'J\ . R B = '\ 14386000000 MHz
od Q factor | 58.0) odn / Q factor ! 58.4
4 | ¥ 4 / %
10 ¢ t -10 = =
{ \ { \
-2n F -20 +
1
v s s
e R e AAT 'ig'a Monr S hYarA® o )
40 dom ~40 dem
-50 df 50 de
60 d -60 d
70 -70
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 833.053 MHz 15.04 dBm nd@ down 14.356 MH2 M1 1 B39.587 MHz 12.97 dBm nd@ down 14,386 MHZ
TL 1 829.367 MHz -10.71 dbm nd8 26.00 dB TL L £29.277 MHz -13.31 dam nd8 26.00 dB
T2 1 843.723 MHz -10.75 dém Q factor 58.0 T2 1 B43.663 MHz -13.00 d8m Q factor 58.4
L U J L JU ..

Cate: $DEC.2019 20:40.48

J

Highest Channel / 15MHz / QPSK

Hig

hest Channel / 15MHz / 16QAM

Date: 5. DEC.2019 20.41.33

Spectrum Spectrum
Ref Level 24.70 dém  Offset 470 db & RBW 300 kHz Ref Level 24.70 dém  Offset 4.70 dé & RBW 300 kHz
o Att 30de SWT 25.3ps @ VBW  1MHz  Mode Auto FFT I Att 30de SWT 253 us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mil1] 14.17 dBm| 204d mil1] 3.05 dBm)
T 839.3420 MHz a1 842.5490 MHz
PN pel PP B A 26.00 dB| . . A R A 26.00 dB)
10 dm: ~ bl 10 dam. - S heace Ry ns”
Bw Y 14.236000000 MHz i = Bwi N 14.505000000 MHz
od Q factor k 59.0) oda 4 Q factor ll 58.1
10 ¥ s -10 i '\f’ o
! k
20 - ‘\ -20 fJ
o e - wa e
i e, i [y o v
-30 A - - 34 = B
W, \,
~40 dBm o -40 dbm 5
o 1
50 d e 50 d S
60 d -60 di
70 70
CF B41.5 MHz 1001 pts Span 30.0 MHz CF 841.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 839.342 MHz 14.17 dBm ndB down 14.236 MHz ML 542,549 MHz 13.05 dém ndB down 14,505 MHz
TL 1 834.367 MHz -11.08 dém ndé 26.00 dB TL 1 834.067 MHz -13.58 dém ndé 26.00 d8
T2 1 846.503 MHz -11.77 dém  factor 59.0 T2 1 B4B.573 MHz -13.93 dém  factor 58.1
L I ) - L I L

Cate: 9.DEC.2019 20:41:1

J
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s=amranas. FCC RF Test Report Report No. : FG901409B

Spectrum = Spectrum -
Ref Level 24,50 dBm  OFfset +.50 0B & RBW J00 krz RefLevel 24.50 dem  Offset 4.50 GE = RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 3048 SWT  126us @ VBW  LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
o0 d CHE 15.45 dBm| o - MiL1] 14.87 dém
X 19,4320 MHz| Y 815.8660 MHz
10 M ] P R AN 26.00 dB) 10 EVAVLODY.Y TS RPN S W 26.00 dB)
J‘ Bw 14.206000000 MHZ| f Bw 1 14.236000000 MHZ
ad 41‘ Q factor 1| 57.7 o "- a factor WI 57.9
-10 ]f -10 ! it
J \ i 1
-20 df - A =~ 20 df 0
e Pt A P R L
a0 e WV . . v v
;" Al
40 7 - 40 df
S
ok <50 el
-60 o -60 di
~70 df 70 df
OF 8215 MHz 1001 pts Span 30.0 MHz CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 B10.432 MHz 15.45 dBm ndé down 14,206 MH2 M1 1 B15.B66 MHZz 1487 dBm nd8 down 14,236 MHz
T1 1 B14.367 MHz -9.98 dam nda 26.00 dB 1 1 514,337 MHz -11,45 dBm nda 26.00 d&
T2 1 B2B.573 MHZ -11.31 dBm Q factor 57.7 T2 1 B2B.573 MHZ -12.25 dBm Q factor 57.3
L J L JL J
Date: 3 JAN2020 2031:43 Date: 3.JAN 2020 20 31:53

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON

Page Number 1 A204 of A303
Report Issued Date : Mar. 06, 2020
Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FG901409B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz CH26765
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.085 | 1.094 | 2.727 | 2.721 | 4.486 | 4.505 | 9.091 | 9.031 |13.427 |13.397 | 13.397 | 13.486
Middle CH 1.097 | 1.091 | 2.709 | 2.703 | 4.496 | 4.505 | 9.031 | 9.031 |13.427 | 13.397 - -
Highest CH 1.088 | 1.099 | 2.727 | 2.715 | 4.496 | 4.496 | 9.051 | 9.011 |13.367 | 13.487 - -
Sporton International (Kunshan) Inc. Page Number : A205 of A303
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel /

1.4MHz / 16QAM

I

Date: 5 DEC.2018 19.03.06

Spectrum &3 pectrum &3
Ref Level 24.70 cbm  Offset 470 b = RBW 30 khz Reflavel 24.70 dbm  OFfset 4.70 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 15.35 dBm) 204 - M1[1] 13.90 dBm)
- 824.78390 MHz . 824.99230 MHz
LM o 1.085314685 MHz o A e e Ger B T2 1.093706294 MHZ
10 o8 I 10 e 5 el
od 1 3 0 e T
Y ‘r‘ \
10 d A -10 df \\
\ f \
/
20 \ = 20 . L
—y ™ by
e IR S Y -
JUNSOO FaS e ey g At S B _
40 dom ~40 dem
-50 df -50 de
60 d -60 d
70 -70
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 824.7839 MHz 15.35 dem ML L 24,3923 MHz 13.90 dBm
TL 1 824.15455 MHz 8.12 dBm Oce Bw 1.085314685 MHz TL L 824.15455 MHz 7.37 dm Oce Bw 1.093706294 MHz
T2 1 925.23986 MHz 8.71 dém T2 1 825.24825 MHz 7.16 dam

U

Cate: $DEC.2018 19.02:56

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

I

Date: 6 DEC.2018 18:04.37

Spectrum - pectrum -
Ref Level 24.70 GBm  Offsel 4,70 o & RBW 30 kHz RefLevel 24.70 Bm  Offset 4.70 0B & RBW 30 kHz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
a4 MiL1] 14.39 dbm) s0d MAL] 13.22 dBm)
B36,93920 MHz [ 836.59720 MHZ
10 i Tl P P N it ?[MR.‘,\L 1.096503497 MHz 10 (L. a e B, 1.090909091 MHz
B Y 2 o )
od ! - 0da 4 -
\ / \
10 d 10 di - -
\ /' I
20 Y 20 i
/ / \
. N B S e, . R, A, R A
Vi 7 20 = A
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.9392 MHz 14,39 dam ML L 835.8072 MHz 13.22 dam
T 1 835.94895 MHz 7.14 dBm Oce Bw 1.096503497 MHz TL L 835.95175 MHz 6.72 dBm Oce Bw 1.090909091 MHz
T2 1 837.04545 MHz 8.20 dam T2 1 837.04266 MHz 7,95 dam

U

Cate: $DEC.2018 19.04:10

Highest Channel / 1.4MHz / QPSK

Highest Channel /

1.4MHz / 16QAM

)

Date: .0EC.2019 19.04:57

Spectrum pectrum
Ref Level 24.70 dém  Offset 470 db & RBW 30 kHz Ref Level 24.70 dém  Offset 4.70 dB & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT I Att 30de SWT 632 ps @ YBW 100 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
200 ™Il 15.07 dBm| 20d - ™Il
4 848.00910 MHz
10 dB f premi S M e G By 1.088111888 MHz| 10 d8 [PCTI.L] SURL O ALy~ 1.099300699 MHz
od 0 e i i
/ Y
10 df -10d J/f “
20 20 \\
N . 7 \
d A Rt L p P, .
;30 A AV R ;30 flgaty —
~40 dBm -40 dém
Sod 50 d
60 d -60 di
70 70
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.0091 MHz 15.07 dém ML 847 9639 MHz 13.89 dBm
T1 1 847.76014 MHz 8.84 dBm oce Bw 1.088111888 MHz T1 1 B47.75175 MHz 6.81 dBm oce Bw 1.099300699 MHZ
T2 1 948.94825 MHz ©.28 dbm T2 1 846.85105 MHz 7.34 dBm

I

DCate: 9DEC. 2019 19:05:17
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Date: 5 DEC.2018 18.47.08

s pectrum &
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 15.88 dBm) 204 M1[1] 16.97 dBm)
N 825.02970 MHz - 625.40800 MHZ,
10 dear r ~ 2.727272727 MHz 10 dBm o Ok 2.721278721 MHZ
] \ /
o v 0da }
! / \
10 - -10 T
/ A\ A
-20 = -20
o~ ~ ) I — N\
PANNENY s e N ] e,
-an d a0 d
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.8297 MHz 15.88 dam ML 25,488 MHz 16.37 dam
T1 1 924.12737 MHz 8.67 dBm Oce Bw 2.727272727 MHz T1 L 824.14535 MHz 9.63 dBm Oce Bw 2.721278721 MHz
T2 1 826.85465 MHz 9.67 dam T2 1 826.86663 MHz 8.09 dam
L L J L L J

Cate: $DEC 2016 19.47:31

Middle Channel

/ 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 8 DEC.2018 18.49.44

ectrum s pectrum &
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 o 204 M1[1] 15.66 dBm)
X , , a5 N 83618830 MHZ,
R M Vel hi gl n T L T A o A 5
10 dear ate k‘ 2.709290709 MHz 10 d8r ]” v By '\‘. 2.703296703 MHz
\ / \
LE] ) ods 4 T
| 7 \
10 \_\ 10 d L AI
20 . 20
/ e |
v ™
i d <
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,457 MHz 16.50 dam ML L 536.1863 MHz 15.66 dam
T1 1 835.15135 MHz 9.59 dBm Oce Bw 2.709250709 MHz T1 L 835.15135 MHz .99 dBm Oce Bw 2.703296703 MHz
T2 1 837.96064 MHz 10.05 dam T2 1 837.85465 MHz 9.33 dam
- — -
L L J L L J

Cate: $DEC.2018 19.47.4%

Highest Channel

/3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum s Spectrum &
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 0B SWT  18ps @ VBW 300kH:  Mode Auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d " Mi[i] 15.90 dbm| s0d MiL1] 15.36 dBm)
x . . B46.79270 MHz B47.52400 MHZ
I e e it oy PN - " 1 5 5
10 do g — BEC B ‘Y‘ 2.727272727 MHz 10 dem OGE B 2.715284715 MHZ]
od - 0 de:
/
10 s -10d -
J \
7 |
N o Ay s
-40 dBm -40 dem
50 d -50 d
60 d -60 d
70 70
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 846.7927 MHz 15.90 dBm ML 847.524 MHz 15.36 dBm
T fy 846.13337 MHz 9.17 dam oce Bw 2727272727 MHz T L 845.14535 MHz 8.30 dam oce Bw 2.7152B4715 MHZ
T2 1 848.96064 MHz 10.23 dBm T2 1 848.66064 MHz 9.36 dBm
L L J L L J
Date: 5.0EC. 2019 19.49.00 Date: 9.DEC 2019 19.48:23
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